) CHALMERS

UNIVERSITY OF TECHNOLOGY

proposal of a wastewater
treatment plant in a Mexican
refinery

Master’s thesis in Infrastructure and Environmental Engineering

ANA ISABELLA NAVARRETE PEREZ

Department of Civil and Environmental Engineering
CHALMERS UNIVERSITY OF TECHNOLOGY
Gothenburg, Sweden 2015

Master’s thesis 2015:101



Analysis and improvement proposal of a wastewater treatment plant in a Mexican refinery.
CHALMERS, 2015.

SUMMARY

Water scarcity is a problem that is currently lived in several countries of the world. The level of
water scarcity will be different depending on the region of the world where one is located, and
the amount and type of contaminants found in water bodies will rely on the different industrial
[...]
environmental conditions for them to happen, and thus two different tanks are needed for this
purpose: an aerated tank where nitrification occurs and an anoxic tank where denitrification

reactions occur.

Tertiary treatment encompasses techniques that would help to meet discharge standards and
remove all the remaining compounds that could not be eliminated via primary and secondary
treatment. Examples of tertiary techniques are activated carbon filters, oxidation processes,
granular filtration and membrane filtration. With these units, total suspended solids, chemical
oxygen demand and other non- biodegradable compounds such as dissolved metals and PAH’s

can be removed from the wastewater (IPIECA, 2010).

Sludge is generated as a byproduct in most of the wastewater treatment units such as the API
separators, DAF and activated sludge. This sludge needs to be treated before its discharge or
reuse due to the amount of pollutants present in it. Some of these contaminants found are
petroleum hydrocarbons, metals, solids, organic compounds, among others. The composition at
which these contaminants can be found in the sludge depend on the type of crude oil being
processed in the refinery, the processes used for oil-water separation and the amount of sludge

being mixed with existing oily sludge coming from the refining processes . The most common

Department of Civil and Environmental Engineering
CHALMERS UNIVERSITY OF TECHNOLOGY 8
Gothenburg, Sweden 2015



CHALMERS

UNIVERSITY OF TECHNOLOGY

organic compounds present in the sludge are alkenes, benzene, xylene, toluene, ethyl-benzene,

phenols and polycyclic aromatic hydrocarbons (Kriipsalu, et al., 2008).

2.3. Legislation for pollutant discharge coming from refinery effluents
The United States Environmental Protection Agency (USEPA) determined in 1974 some
guidelines and standards for effluents coming from petroleum refineries; these limits were
modified several years after they were stablished, 1985 being the last year when this was done.
In the guideline, the different processes done in the refineries are divided into 5 different
categories; each category has different limits for the different pollutants produced in the
wastewater effluents. In table 2, the amount of pollutants permitted when applying currently
available best practice control technologies for the category that integrates all the water
discharges produced in any facility that manufactures petroleum derived products can be seen.
These values need to be further multiplied by a factor depending on the process’ configuration
of the refinery and the amount of barrels per day that are treated in the installations, and by the

refinery’s feedstock rate to obtain the allowed kg/day of pollutant that can be discharged.

Table 2. Pollutant concentration limits for effluents coming from petroleum refineries (USEPA, 2012).
Pollutant Maximum for any 1 Average of daily values for

day (kg/1000 m*® of 30 days (kg/1000 m* of

feedstock) feedstock)
Biochemical Oxygen Demand 54.4 28.9
(BODs)
Total Suspended Solids (TSS) 37.3 23.7
Chemical Oxygen Demand (COD) @ 388.0 198.0
Oil and grease 17.1 9.1
Phenolic compounds 0.40 0.192
Ammonia as N 23.4 10.6
Sulfide 0.35 0.158
Total chromium 0.82 0.48
Hexavalent chromium 0.068 0.032
pH 6-9 6-9

Department of Civil and Environmental Engineering
CHALMERS UNIVERSITY OF TECHNOLOGY 9
Gothenburg, Sweden 2015



CHALMERS

UNIVERSITY OF TECHNOLOGY

The European Union parliament created a water framework directive that aims to safeguard the
EU’s water quality and quantity; they established a strategy against water pollution and
determined a list of priority pollutants found in wastewater effluents based on their risk to the
environment. The directive 2013/39/EU list has the maximum allowable concentration and the
annual average of pollutants such as benzene, phenol, and polyaromatic hydrocarbons
depending whether if it’s inland surface water or other surface water. Another directive, the
directive 91/271/EEC, determines that the concentration of parameters such as BODs, COD and
total suspended solids coming from urban sewage discharges should be 25 mg/| of O,, 125 mg/|
of O, and 35 mg/l (>10,000 people) respectively and, total phosphorous and nitrogen
concentrations of 1-2 mg/ | and 10-15 mg/l. Furthermore, in the directive 2013/39/EU the
environmental quality standards for priority substances and other pollutants are stated (see

Annex |. Table 1).

Similarly, the International Finance Corporation (IFC) of the World Bank Group establishes
guides on environment, health and safety for different types of industries; these guides serve as
a technical reference as they contain certain examples of the current and recommended
international practices that would help to have a good environmental performance. In the guide
for the oil refining industry, they determine the limit concentration for certain pollutants in the
effluents coming from refineries (see table 3.). These limits are based on what has been
stablished in certain countries that are members of the IFC and that have a recognized normative

frame (IFC, 2007).

Table 3. Limits for pollutants found in effluents coming from refineries according to the World Bank

Group (IFC, 2007).

Pollutant Value units
pH 6-9

BODs 30 mg/I

coD 150 mg/|

TSS 30 mg/I

Oil and grease 10 mg/I

Total chromium 0.5 mg/|

Department of Civil and Environmental Engineering
CHALMERS UNIVERSITY OF TECHNOLOGY 10
Gothenburg, Sweden 2015



CHALMERS

UNIVERSITY OF TECHNOLOGY

Hexavalent 0.05 mg/|
chromium
Copper 0.5 mg/|
Iron 3 mg/|
Total cyanide 1 mg/|
Lead 0.1 mg/|
Nickel 0.5 mg/|
Mercury 0.02 mg/|
Vanadium 1 mg/|
Phenol 0.2 mg/|
Benzene 0.05 mg/|
Sulfides 1 mg/|
Total nitrogen 10 mg/|
Total phosphorous 2 mg/|
Temperature <3° °C
increment

In Mexico, the official norm NOM-001-SEMARNAT-1996 establish the different limits of water
quality parameters commonly measured in all types of effluents being discharged to water
bodies; these limits are determined based on the type of water body where the discharge is
taking place and the different activities for what the water from this water body is being used
(see Annex . Table 2.). Specific limits for pollutants discharge can be determined by the National
Commission of Water in special cases where possible harmful contaminants are not specified in
the previously mentioned norms and/or when the environmental state of the receiving water
body is poor; discharges from Mexican refineries are mostly regulated by either Particular

Discharge Conditions (PDC) or by the NOM-001.

The Mexican Federal Law of Rights in Terms of National Water (Ley federal de Derechos en
Materia de Aguas Nacionales) stablishes the payment of a quota for the right to discharge water

into a water body, depending on the type of water body receiving, and penalties when the

Department of Civil and Environmental Engineering
CHALMERS UNIVERSITY OF TECHNOLOGY 11
Gothenburg, Sweden 2015



CHALMERS

UNIVERSITY OF TECHNOLOGY

concentration of pollutants in discharges of different type of industries or users exceed the limits
stablished by the NOM-001-SEMARNAT-1996 or its own PDC; the amount to be paid would
depend on the concentration of COD and TSS found in the discharged water, the type of water

body where it was discharged and the water availability in the zone.

3. Background
PEMEX is a company that cooperates with the state but it is not part of its administration (a

mixture of a public and private owned company); it is the only company in charge of the
exploration, exploitation and sales of the Mexican oil and gas. So far, PEMEX's environmental
protection strategies for water usage in refineries have been focused in the reuse of their own
treated wastewater in some of their processes as a way to decrease the amount of fresh water
extracted and used, and to reduce the amount of water discharged into water bodies. All of the
Mexican refineries are equipped with treatment plants that allow the reuse of wastewater
coming from their own processes either in cooling towers and/or in boilers for steam
production. Some refineries also treat municipal wastewater in order to satisfy their processes’

demand of water and reduce their fresh water consumption.

In 2013, refineries contributed to a large proportion of contaminants discharged into water
bodies, 34% of the total amount of pollutants discharged by all PEMEX’s installations (PEMEX,
2013). Before 2012, the wastewater treatment plants located in the refineries were operated by
external third parties. The treatment plants are now being operated by PEMEX’s personnel and,
according to PEMEX's sustainability report (2013), there was a 4.5% increase in the overall raw
water consumption of the company from 2012-2013 because of all the adjustments done due
to the later. The company’s personnel had to be trained and prepared in order to take care of
the wastewater treatment plants; adjustments are still being made in some of the wastewater

treatment installations.

The wastewater treatment plant that will be analyzed is found in Refinery 1. Refinery 1 is located
in an area of Mexico that is considered to have a high water stress as determined by the National
Commission of Water (CONAGUA). Water reuse and discharge are very critical for the region
being studied due to the water scarcity present. In Refinery 1, the wastewater treatment

process is divided into two sections or treatment trains: an “effluents’ treatment” plant (ETP)

Department of Civil and Environmental Engineering
CHALMERS UNIVERSITY OF TECHNOLOGY 12
Gothenburg, Sweden 2015



CHALMERS

UNIVERSITY OF TECHNOLOGY

and a “process wastewater treatment” plant (PWTP). In the ETP, the oil, grease and solids are
separated from the water with the use of sumps, APl units, CPI units, DAF, oxidation and
stabilization ponds; a regulation pond is also used between the CPl separators and the DAF units.

In figure 1, a diagram of the ETP can be observed.

r
6000 GPM ¥

1500 m*

,,Q_I_. SCREEN API separator
6000 GPM g I:I ‘ |-|
- A
SUTPE | scree
Recovery tanks F@J
f T T
T 400 GPM
G 65,000m*
I

20,000 m?

Sump 1

10,000 m*

v
equalization

tank

350 GPM

g‘ 50,000 m?
- [Stabili-
‘_ low equalization Oxidation
D> DI D pation
CPI tank Lagoon 1
| Lagoon
Oxidation
5,500/6,000 GPM C/U 6,000 m* each 7
> Lagoon 2 g;
Flow equalization —
CcPI . Oxidation
tank
3000 GPM Lagoon 3 g’ 3000 GPM
3,000/ 4,000 GPM
each g,
Water from
To rainwater sewerage
desalter 1,500 m? 2 v

Figure 1. Diagram of “effluent treatment” plant (ETP)

In the PWTP, the wastewater coming from the ETP goes through an activated sludge unit, then
to a sedimentation tank and finally to a chlorination basin. Afterwards, a portion of this treated
water is discharged into a nearby water body, used for firefighting and/or for irrigation activities;
the remaining treated water is combined with treated municipal wastewater to be used as water

make-up in the cooling towers.

The mixture of treated municipal wastewater and process water is further processed with cold
lime softening, followed by recarbonation with CO; and chlorination before its use in the cooling
towers. Cooling towers blowdown is then treated for its use in steam production boilers; the

water goes through a warm lime softening process, recarbonation with CO,, filtration and

Department of Civil and Environmental Engineering
CHALMERS UNIVERSITY OF TECHNOLOGY 13
Gothenburg, Sweden 2015



CHALMERS

UNIVERSITY OF TECHNOLOGY

reverse osmosis in order to be suitable for its use in the units. It is important to mention that

the municipal wastewater used for the cooling towers water make-up comes from a treatment

plant close to the refinery installations (see figure 2).

ETP Activated St
edimentation
effluent sludge
To cooling P Filtration : Carbonization
towers
Warm lime ; : Reverse
Filtration , :
softening osmosis

Figure 2. Diagram of “process wastewater treatment” plant (PWTP)

Chlorination
tank

Cold lime
softening

Boilers

4 lrrigation

«  Water body

Firefighting

Treated
municipal
wastewater

The pollutant discharges limits coming from Refinery 1 into water bodies are determined by a

Particular Discharge Conditions (PDC) established by the National Commission of Water

(CONAGUA).The PDC parameters to be measured and their limits are based on what is stablished

in the Official Mexican Norm NOM-001-SEMARNAT-1996 but with some clear modifications; the

exact limits can be seen in table 4.

Table 4. Pollutant concentration limits for discharges from Refinery’s 1 wastewater (CNA, 1997).

Parameter Monthly

average
Temperature 40
Oil and grease 15
Floating material absent
Settleable solids 1
TSS 150
BODs 150
Total nitrogen 40
Total 20
phosphorous

Daily
average

200
200

°C
mg/|

Absent

ml/I
mg/|
mg/|
mg/|
mg/|

units

Department of Civil and Environmental Engineering

CHALMERS UNIVERSITY OF TECHNOLOGY
Gothenburg, Sweden 2015

14



CHALMERS

UNIVERSITY OF TECHNOLOGY

Arsenic 0.2 0.4 mg/|
Cadmium 0.2 0.4 mg/|
Cyanide 2 3 mg/|
Copper 4 6 mg/|
Chromium 1 1.5 mg/|
Mercury 0.01 0.02 mg/|
Nickel 2 4 mg/|
Lead 0.5 1 mg/|
Zinc 10 20 mg/|
Fecal coliforms 1000 2000 MPN/100
ml
pH between 5-10 between
5-10

Refinery 1 was built around the 70’s and the effluent treatment plant was constructed with it.
The ETP was originally designed to treat around 3,000 gpm (189 |/s) of wastewater, this
considering that the refinery would be treating around 235,000 barrels per day of crude oil. The
plant was designed to treat wastewater with a maximum amount of oil and grease of 60,000
mg/I, a maximum phenol content of 1-3 mg/l, maximum temperature of 35°C and a pH of 6-8.5.
The original design consisted of the sumps, CPl separators, DAF and the oxidation and
stabilization ponds; these were supposed to treat all the process wastewater such as those from
pumping stations, process areas, purges coming from storage tanks, laboratories, etc. Rain
water was not considered to be treated in the effluent treatment plant and wastewater from
the desalter was considered to be treated separately. Years later, some new process units were
installed in Refinery 1; some of them were alkylation units, coking units and hydrogen sulfide
removal units. The later helped to increase the processing capacity of the refinery from 235,000
to 275,000 barrels per day of crude oil. API separator units were added to the ETP but no other

major changes were done to the plant.

Several problems have been registered for some years about the quality of the water leaving
the ETP from Refinery 1, most of them related to the amount of crude oil and grease contained
in the water that is received in the activated sludge process at the PWTP. Also, problems with
the water quality of the effluent going into the water body have been registered in previous
years; concentration of oil and grease, total nitrogen, ammonia and salts very close to the

established PDC limits and over them have been presented very often. Similarly, ammonia and

Department of Civil and Environmental Engineering
CHALMERS UNIVERSITY OF TECHNOLOGY 15
Gothenburg, Sweden 2015



CHALMERS

UNIVERSITY OF TECHNOLOGY

salts concentration have shown to be above the limits for its reuse as water make-up in cooling

towers after its tertiary retreatment in the PWTP plant.

According to PEMEX'’s sustainability report (2014), Refinery 1 was the 2" major contributor of
total pollutants discharged into water bodies and also one of the biggest contributors of oil and
grease, and total suspended solids discharged in that year (only considering oil refining

installations).

Because of the later, a focus will be done in the ETP area as the water treated in here goes into
a biological treatment in the PWTP before it is discharged into the water body and a failure the

ETP could affect the efficiency of the treatment units in the PWTP.

4. Materials and methods

4.1. Interviews
A visit was made to Refinery 1in order to obtain all the information about the effluent treatment